HELMET COMPARTMENT FOR APRILIA MOJITO CUSTOM 2T (ENGINE APRILIA) 2002

Helmet compartment for Aprilia Mojito Custom 2T (engine Aprilia) 2002
 
(1)  AP8202169
TOP BOX LOCK
 
(2)  AP8248160
HELMET COMPARTMENT
 
(3)  AP8248161
BATTERY COVER
 
(4)  AP8152279
SCREW W/ FLANGE M6X20
 
(5)  AP8152246
SCREW W/ FLANGE M6X16
 
(5)  AP8152246
SCREW W/ FLANGE M6X16
 
(6)  AP8201643
SPLIT PIN
 
(7)  AP8221294
SADDLE LOCKUP GEAR
 
(8)  AP8221295
SADDLE LOCKUP SPRING
 
(9)  AP8221293
SADDLE LOCKUP HOOK
 
(10)  AP8202167
SADDLE LOCKUP LEVER
 
(11)  AP8150430
LOW SELF-LOCKING NUT
 
(12)  AP8152194
LOW NUT M19X1*
 
(13)  AP8221312
NOTCHED WASHER
NOTCHED WASHER
 
(14)  AP8201748
WASHER
 
(15)  AP8201749
SCREW M4X6
 
(16)  AP8150017
WASHER 8,4X16X1,6
 
(17)  AP8102381
CLIP M4
 
(18)  AP8202449
CLIP
CLIP
 
(19)  890507
TOP BOX WEATHERSEAL
TOP BOX WEATHERSEAL
 
(20)  AP8150013
WASHER 5,5X15X1,6*
 
(21)  855799
SCREW W/ FLANGE
SCREW W/ FLANGE M5X0,8 L.28 EX 7
 
(22)  852232
TOOLKIT
TOOLS KIT ROLL
 
(23)  AP8101595
HOSE CLAMP D10,1
Part number Description
# 1
AP8202169
TOP BOX LOCK
# 2
AP8248160
HELMET COMPARTMENT
# 3
AP8248161
BATTERY COVER Contact
# 4
AP8152279
SCREW W/ FLANGE M6X20
# 5
AP8152246
SCREW W/ FLANGE M6X16
# 6
AP8201643
SPLIT PIN
# 7
AP8221294
SADDLE LOCKUP GEAR
# 8
AP8221295
SADDLE LOCKUP SPRING
# 9
AP8221293
SADDLE LOCKUP HOOK Contact
# 10
AP8202167
SADDLE LOCKUP LEVER Contact
# 11
AP8150430
LOW SELF-LOCKING NUT
# 12
AP8152194
LOW NUT M19X1*
# 13
AP8201305
AP8221312
NOTCHED WASHER
NOTCHED WASHER
# 14
AP8201748
WASHER
# 15
AP8201749
SCREW M4X6
# 16
AP8150017
WASHER 8, 4X16X1, 6
# 17
AP8102381
CLIP M4
# 18
AP8102782
AP8202449
CLIP
CLIP
# 19
AP8220313
890507
TOP BOX WEATHERSEAL
TOP BOX WEATHERSEAL
# 20
AP8150013
WASHER 5, 5X15X1, 6*
# 21
AP8152275
855799
SCREW W/ FLANGE
SCREW W/ FLANGE M5X0, 8 L.28 EX 7
# 22
AP8202144
852232
TOOLKIT
TOOLS KIT ROLL
# 23
AP8101595
HOSE CLAMP D10, 1
Here are all the parts relating to the Helmet compartment of your MOJITO 2002. These are all genuine parts to assure you the best possible repair which will last.

FRAME Parts for Aprilia Mojito Custom 2T (engine Aprilia) 2002

ENGINE Parts for Aprilia Mojito Custom 2T (engine Aprilia) 2002

ACCESSORIES Parts for Aprilia Mojito Custom 2T (engine Aprilia) 2002

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...